
Package leaflet: Information for the user 

 

Nicorette Freshfruit, 2 mg medicated chewing gum 

Nicorette Freshfruit, 4 mg medicated chewing gum 
nicotine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 
1. What Nicorette Freshfruit is and what it is used for 

2. What you need to know before you use Nicorette Freshfruit 

3. How to use Nicorette Freshfruit 

4. Possible side effects 

5. How to store Nicorette Freshfruit 

6. Contents of the pack and other information 

 

 

1. What Nicorette Freshfruit is and what it is used for 
 

Nicorette Freshfruit is used for: 

- Treatment of tobacco dependence, including relief of withdrawal symptoms and tobacco 

cravings in smokers motivated to quit smoking or reduce smoking prior to quitting in those 

who are unable to or not ready to quit smoking abruptly. 

 

 

2. What you need to know before you use Nicorette Freshfruit 

 

Do not use Nicorette Freshfruit: 
- if you are allergic to nicotine or any of the other ingredients of this medicine (listed in section 

6). 

 

Warnings and precautions 
Talk to your doctor before using Nicorette Freshfruit medicated chewing gum: 

- if you have recently suffered from a severe cardiovascular disease (such as stroke or myocardial 

infarction) or if you have been hospitalised due to cardiovascular complaints; 

- if you have chest pain; 

- if your blood pressure is uncontrollably high; 

- if you have an acute duodenal or stomach ulcer; 

- if you have inflammation of the esophagus; 

- if you have an overactive thyroid gland; 

- if you have diabetes causing you to use insulin (in case of quitting smoking and initiating 

nicotine replacement therapy, you are advised to monitor your blood sugar levels more closely 

than usual); 

- if you haven adrenal gland tumour (phaeochromocytoma) – your doctor will inform you if this 

is the case; 

- if you have a moderate/severe liver disease or severe kidney disease; 

- if you are under 18 years of age. 

 



The medicated chewing gum can stick to dentures and, in rare cases, damage them. 

Smoking is more harmful to your health than using nicotine replacement therapy products. 

 

Doses of nicotine well-tolerated by smokers can cause severe poisoning in children, which can lead to 

death. Products containing nicotine should not be left in places where children can find them or ingest 

them. 

 

Other medicines and Nicorette Freshfruit 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Smoking can change the response of your organism to certain medicines. Thus, if you quit smoking 

(whether with nicotine replacement therapy or without it), the dosage of the medicines used by you 

may have to be adjusted if necessary. Ask your doctor or pharmacist for advice before using Nicorette 

Freshfruit if you are using medicines, such as theophylline, tacrine, clozapine, insulin, flecainide, 

pentazocine, imipramine, olanzapine, ropinirole, clomipramine or fluvoxamine. 

 

Dosages of medicines you use may require adjusting if you quit smoking. 

 

Pregnancy and breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Quitting smoking without nicotine replacement therapy is the most efficient means for improving the 

health of the mother and the child. In case they are unable to quit smoking, pregnant women can use 

Nicorette Freshfruit only after asking a health worker for advice. 

 

Small amounts of nicotine are secreted into breast milk and can affect the infant even in therapeutic 

doses. The use of nicotine should thus be avoided while breast-feeding. In case they are unable to quit 

smoking, breast-feeding mothers can use Nicorette Freshfruit only after asking a healthcare specialist 

for advice. If nicotine replacement therapy is used while breast-feeding, Nicorette Freshfruit must be 

used immediately after nursing in order to reduce the harmful effect of Nicorette Freshfruit on the 

infant. 

 

Driving and using machines 
No effect on the ability to drive or use machines has been observed during treatment with Nicorette 

Freshfruit. 

 

Nicorette Freshfruit contans butylated hydroxytoluene 
Butylated hydroxytoluene may cause local skin reactions (eg contact dermatitis) or irritation to the 

eyes and mucous membranes. 

 

Nicorette Freshfruit contains ethanol 

This medicine contains 0.009 mg of alcohol (ethanol) in one chewing gum. The alcohol content of one 

chewing gum of this medicine is less than 1 ml of beer or 1 ml of wine. The small amount of alcohol 

in this medicine has no significant effect. 

 

 

3. How to use Nicorette Freshfruit 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

2 mg Nicorette Freshfruit medicated chewing gum is the right dosage if you smoke less than 20 

cigarettes per day or if you smoke your first cigarette more than 30 minutes after waking up. 



4 mg Nicorette Freshfruit medicated chewing gum is the right dosage if you smoke more than 20 

cigarettes per day or if you have unsuccessfully tried to quit smoking by using 2 mg pieces of 

medicated chewing gum. 

 

Do not exceed the prescribed dosage! 

 

How to chew Nicorette Freshfruit medicated chewing gum 
Chew a piece of medicated chewing gum whenever you feel the urge to smoke. Medicated chewing 

gum is chewed in order to release the nicotine contained therein, after which a small pause is made in 

chewing in order to allow the released nicotine to absorb into the buccal mucous membrane. 

Nicorette Freshfruit medicated chewing gum must be chewed slowly during approximately 30 minutes 

with short breaks. The chewing gum should be chewed until you feel a strong taste or a mild burning 

sensation, after which the gum is moved between the buccal lining and the gums until the strong taste 

and/or mild burning sensation recedes, after which the gum is slowly chewed again and the procedure 

repeated. 

Discard the medicated chewing gum when it has completely lost its taste.  

 

How much Nicorette Freshfruit medicated chewing gum can I use and for how long? 
Only use a single piece at a time. Completely stop smoking when using the medicine in order to 

increase your chances of successfully quitting smoking. The number of pieces of medicated chewing 

gum used per day depends on your urge to smoke. The usual amount used is 8–12 pieces per day. Do 

not use more than 24 pieces of medicated chewing gum per day. Use the medicated chewing gum in 

this manner for up to three months, during which you should disaccustom yourself from all habits 

related to smoking. After that, the number of pieces of medicated chewing gum used should be 

gradually reduced until you have completely discontinued using the medicated chewing gum. 

 

Ask a health worker for advice if you feel the urge to use Nicorette Freshfruit for more than 9 months. 

Some past smokers may need longer therapy in order to prevent restarting smoking. 

Keep any unused pieces of medicated chewing gum to use if you suddenly feel the urge to smoke 

again. 

 

If you use more Nicorette Fresfruit than you should or if a child has chewed the medicine 
Excessive use of nicotine both in the form of nicotine replacement preparations and smoking can 

cause symptoms of overdose. Symptoms of nicotine overdose can appear when using Nicorette 

Freshfruit in smokers who have recently received less nicotine from cigarettes, as well as in case 

nicotine is received from other sources concomitantly with Nicorette Freshfruit. Temporarily stop 

using the medicine if you get symptoms of nicotine overdose. In case symptoms of nicotine overdose 

do not disappear, reduce the frequency of using the medicine or dosage strength. 

The risk of poisoning caused by the ingestion of a piece of medicated chewing gum is very small, as 

absorption is slow and incomplete in case of a lack of chewing. 

The symptoms of overdose are similar to those of acute nicotine poisoning and include: nausea, 

vomiting, increased salivation, stomach pain, diarrhoea, sweating, headache, dizziness, hearing 

disorders and expressed muscle weakness. 

Immediately talk to a doctor or turn to a department of emergency medicine in case you have used too 

much medicated chewing gum or if a child has chewed or swallowed a piece. Show the doctor this 

leaflet and the package. 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Nicorette Freshfruit medicated chewing gum can cause side effects similar to those caused by nicotine 

received through smoking or other kinds of tobacco use. Side effects generally depend on the dose. 



Most of the potential side effects appear during the first weeks after the initiation of treatment. 

 

Allergic reactions (including symptoms of anaphylaxis) are rare with the use of nicotine products. 

 

Very common side effects (may occur in more than one user in 10): 

- headache; 

- hiccups, nausea; 

- throat or pharyngeal pain. 

 

Common side effects (may occur in 1–10 users in 100): 

- dizziness; 

- vomiting. 

 

Very rare side effects (may occur in less than one user in 10,000): 

- blurred vision, increased tear secretion; 

- abnormal dreams; 

- tachycardia, rapid heart rhythm, transient atrial fibrillation; 

- muscle tension, lower jaw pain; 

- skin flushing, hypertension; 

- bronchial muscle cramp, hoarseness, laboured breathing, nasal congestion, pharyngeal pain, 

sneezing, tight feeling in throat; 

- diarrhoea, dry throat, swallowing disorder, burping, gastrointestinal discomfort, tongue 

inflammation, numbness in the mouth, blisters and flaking on oral mucosa, lip pain, abnormal oral 

sensitivity, retching; 

- swollen skin, redness of the skin, severe sweating, itchiness, rash, hives; 

- anaphylactic reaction; 

- fatigue, pain and discomfort in the chest, sickly feeling. 

 

Some symptoms may be related to quitting habitual smoking. These include emotional effects and 

effects related to reception of information, such as sickly feeling or depressive mood, insomnia, 

irritability, disappointment or anger, anxiety, impaired concentration and restlessness or impatience. 

Physical effects may also occur, such as reduced heart rate, increased appetite or body weight increase, 

dizziness or pre-fainting symptoms, coughing, constipation, bleeding gums, oral mucosal lesions, or 

nasopharyngeal inflammation. It is also clinically significant that nicotine withdrawal may cause a 

strong urge to smoke. 

The connection between increased incidence of oral mucosal lesions and nicotine is unclear. 

The medicated chewing gum can stick to dentures and, in rare cases, damage them. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Nicorette Freshfruit 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 25 C. 

 

Do not use Nicorette Freshfruit after the expiry date which is stated on the package. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 



6. Contents of the pack and other information 

 

What Nicorette Freshfruit contains 
Nicorette Freshfruit is available in two dosage strengths: 2 mg and 4 mg. 

2 mg Nicorette Freshfruit medicated chewing gum contains: 

- The active substance is nicotine. One piece of medicated chewing gum contains 10 mg of 

nicotine resinate, equivalent to 2 mg of nicotine. 

- The other ingredients are: medicated chewing gum base (including butylhydroxytoluene 

(E321)), xylitol (E967), peppermint oil, anhydrous sodium carbonate, sodium bicarbonate, 

potassium acesulfame, levomenthol, light magnesium oxide. 

The excipients used in the base are: Tutti-frutti QL84441 (contains ethanol), hypromellose, 

sucralose, polysorbate 80. 

The excipients used in the hard coating are: xylitol (E967), gum acacia, titanium dioxide 

(E171), Tutti-frutti QL84441 (contains ethanol), carnauba wax. 

 

4 mg Nicorette Freshfruit medicated chewing gum contains: 

- The active substance is nicotine. One piece of medicated chewing gum contains 20 mg of 

nicotine resinate, equivalent to 4 mg of nicotine. 

- The other ingredients are: medicated chewing gum base (including butylhydroxytoluene 

(E321)), xylitol (E967), peppermint oil, anhydrous sodium carbonate, potassium acesulfame, 

levomenthol, light magnesium oxide, quinoline yellow (E104). 

The excipients used in the base are: Tutti-frutti QL84441 (contains ethanol), hypromellose, 

sucralose, polysorbate 80. 

The excipients used in the hard coating are: xylitol (E967), gum acacia, titanium dioxide 

(E171), Tutti-frutti QL84441 (contains ethanol), carnauba wax, quinoline yellow (E104). 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

McNeil AB 

Norrbroplatsen 2  

SE-251 09 Helsingborg 

Sweden 

 

Manufacturer 

McNeil AB 

Norrbroplatsen 2  

SE-251 09 Helsingborg 

Sweden 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

ee@its.jnj.com 

 

This leaflet was last revised in January 2021. 

 


